

Test Certificate

This certificate confirms that the

Table – Waldo/45 3000x1200x740

Supplied by

James Burleigh Ltd

has been tested at FIRA International Limited and successfully satisfied the selected requirements
from:

BS EN 15372: 2016 Test Level 2*

*Excluding Information for Use

Report reference: TSTAF75306

SIGNATURE _____ L Haines

POSITION _____ Section Head – Structural Testing

CERTIFICATE DATE _____ 31 August 2017

For and on behalf of FIRA INTERNATIONAL LIMITED